



# Medical Youth

Mini review article

# LEČENJE PRIMARNE IMUNOLOŠKE TROMBOCITOPENIJE U ERI NOVIH VODIČA I LEKOVA

# TREATING ITP: WHAT ARE THE OPTIONS IN THE ERA OF NEW GUIDELINES AND NEW DRUGS?

Nikola Pantić<sup>1,2</sup>, Nada Suvajdžić-Vuković<sup>1,2</sup>

<sup>1</sup> Univerzitet u Beogradu, Medicinski fakultet, Beograd, Srbija <sup>2</sup> Univerzitetski klinički centar Srbije, Klinika za hematologiju, Beograd, Srbija

# Correspondence: drnikolapantic@gmail.com

|   | Abstract   |
|---|--|
| <b>Keywords:</b><br>ITP,<br>splenectomy,<br>romiplostim<br>eltrombopag<br>rituximab | Primary immune thrombocytopenia (ITP) is an autoimmune disease characterized by isola-<br>ted thrombocytopenia. Treating ITP may be challenging since different treatment modalities<br>are available. While choosing the suitable option for every patient, a physician should take<br>into account both patient's medical characteristics and wishes. The first line treatment options<br>include: corticosteroids, intravenous immunoglobulins and intravenous anti-D immunoglo-<br>bulin. Second line treatment options comprise medical (thrombopoietin receptor agonists, ri-<br>tuximab, fostamatinib, azathioprine, cyclophosphamide, cyclosporin A, hydroxychloroquine,<br>mycophenolate mofetil, danazol, dapsone, vinca-alcaloids) and surgical (splenectomy) appro-<br>ach. However, there are some treatment gaps which remain uncovered with existing treatment<br>modalities. Therefore, development of novel therapeutic strategies is required. The aim of this<br>review is to provide an illustrative overview of novel treatments for adult ITP. |
|   | Sažetak  |
|   | Primarna imunološka trombocitopenija (ITP) predstavlja autoimunsko oboljenje koje se od-   |

# Ključne reči:

ITP, splenektomija romiplostim eltrombopag rituksimab likuje izolovanom trombocitopenijom. Lečenje ITP-a često predstavlja izazov s obzirom na brojne terapijske modalitete. Izbor najprikladnijeg terapijskog pristupa za svakog pacijenta zavisi kako od bolesnikovog stanja i faze bolesti, tako i od bolesnikovih želja. Modaliteti prve terapijske linije su: kortikosteroidi, intravenski imunoglobulini i intravenski anti-D imunoglobulin. S druge strane, modaliteti druge terapijske linije se klasifikuju na hirurške (splenektomija) i nehirurške (agonisti trombopoetinskih receptora, rituksimab, fostamatinib, azatioprin, ciklofosfamid, ciklosporin A, hidroksihlorokin, mikofenolat-mofetil, danazol, dapson, vinka alkaloidi). Međutim, i pored širokog spektra postojećih terapijskih modaliteta, neophodan je dalji razvoj lekova koji bi doveli do izlečenja i poboljšanja kvaliteta života svih obolelih od ITP-a.

Cilj ovog preglednog rada je upoznavanje čitalaca sa novim terapijskim pristupima u lečenju ITP-a odraslih.



### Introduction

Primary immune thrombocytopenia (ITP) represents an acquired autoimmune disorder characterized by isolated thrombocytopenia (platelet count (PC) < 100  $x10^{9}$ /L) in the absence of other causes of thrombocytopenia (1). The incidence of ITP ranged from 1.6 to 3.9 per 100 000 adults/year (2).

So far, different possible precipitating factors of thrombocytopenia were defined in pathogenesis of ITP (infection, environment, genetics). It is likely that a combination of these factors actually precipitates ITP (3). Different pathophysiologic mechanisms lead to decreased platelet count (PC). Abnormally activated T cells trigger B cells to proliferate and differentiate towards secreting antiplatelet antibodies. Those antibodies ameliorate platelet clearance through the enhancement of the phagocytosis by macrophages, complement-dependent cytotoxicity, and apoptosis mediated by CD8 T cells. The spleen is a major organ of platelet destruction in the greatest number of patients. On the other hand, small PC is usually a result of low platelet production. It is a consequence of megakaryocytes (MK) dysfunction/destruction caused by autoantibodies and CD8+ T-cells. Moreover, serum thrombopoietin (TPO) level is not notably different between persons with normal and those with low PC (4).

Different treatment modalities have been developed as a result of such a complex pathogenesis. Consequently, treating ITP could be challenging for both physicians and patients. While corticosteroids, intravenous immunoglobulins (IVIg) and intravenous anti-D immunoglobulin (IV anti-D) are used as a first line therapy for ITP, choosing second-line therapy option greatly depends on patient's characteristics (bleeding history, age, comorbidities and compliance), as well as on the availability of drugs. Second line treatment options could be classified into medical (thrombopoietin receptor agonists (TPO-RAs), rituximab, fostamatinib, azathioprine, cyclosporin A, cyclophosphamide) and surgical (splenectomy) (5).

The main goal of ITP therapy is to maintain PC to a safe level in order to prevent severe bleeding and to minimize adverse events (AEs). Female sex and exposure to non-steroidal anti-inflammatory drugs or to anticoagulants, with PC  $<20\times10^{9}$ /L, all represent risk factors for severe bleeding, and for that reason they should be always assessed in ITP patients (6). Moreover, treatment strategy should be based on the severity of bleeding, assessed by the validate scale as well. One of the widely used bleeding score is the one established by Khellaf and the associates. In this score, cut-off value of 8 is set to determine whether the bleeding is severe or not (7). However, the decision to initiate treatment should not be based only on the bleeding tendency and the PC. Moreover, disease stage (acute/ persistent/chronic), side effects of treatment, comorbidities, concomitant diseases and therapy, access to specialist care and patients' preferences should be also taken into account (8).

# The first line therapy

#### Corticosteroids

Corticosteroids are traditionally the first line therapy for ITP. They act by altering the imbalance between individual lymphocyte fractions (Th1 vs. regulatory T cells), by rising the amount of suppressor cells, by switching the balance between activator and inhibitor FcyR on monocytes, and increasing myeloid-derived suppressor cells in a murine model of ITP (3). Additionally, it has been shown that corticosteroids improve endothelial function and, therefore, reduce the bleeding (9). Steroid therapy encompasses oral prednisolone (0.5-2 mg/kg of body weight (BW)), IV methylprednisolone (1 mg/kg BW or pulse dose 500 mg to 1 g IV for 3 days) and IV dexamethasone (40 mg IV for 4 days). Each of the aforementioned steroids can be used with approximately the same effectiveness. (10). Namely, PC responses after six months showed no significant difference between the group treated with pulsed dose of dexamethasone and the group treated with standard dose prednisone in patients with acute ITP. However, response to pulsed dose dexamethasone was achieved more rapidly, with less severe bleeding, and less additional adverse events compared to prednisone. Dexamethasone could be administered in one to three cycles over a 6-month period (11). Furthermore, no significant difference in response rate was shown between the groups treated with IV methylprednisolone (1 mg/kg) and with oral prednisolone (1 mg/kg) (12). High-dose methylprednisolone could be also used in severe ITP, but it showed up to be less effective than IVIg (13). However, it may be used together with IVIg or azathioprine as an effective treatment option in ITP patients refractory to oral corticosteroids (5). After a certain period of use the potential benefits of corticosteroids are outweighed by the side effects. For the reason, ASH guideline panel recommends that the prednisolone treatment lasts < 6 weeks, including tapering period (14). The most common AEs of corticosteroid treatment are: cataract, nausea, vomiting and other gastrointestinal manifestations, sleep disturbances, fractures, osteoporosis, cardiac conditions, type 2 diabetes mellitus and arterial hypertension (15).

### IVIg

Intravenous immunoglobulin (IVIg) may be used in patients where corticosteroids are contraindicated or can mask underlying disease in case of unclear diagnosis, as well as in cases with serious bleeding. The recommended dose is 1 g/kg on day one, repeated on day 2, if the response is inadequate. If the patients are older and/or with comorbidities (risk of thrombosis, renal insufficiency), IVIg should be administered in dose of 0.4 g/kg during 5 days (10). No differences in efficacy between those two modes of administration were observed. Its efficacy could be explained by blockade of *Fc* receptors on macrophages, its anti-inflammatory effects, effects on B and T cells, and effects on cell growth. Response was shown in 65 % to 80% of the treated patients. However, it is transitory and the relapse is common after a median of 11 days (16). Adverse events (AEs) related to the IVIg therapy could be immediate (headache, chest discomfort, fever, muscle and joint pain, gastrointestinal and cardiovascular symptoms) and late-onset (kidney disfunction, blood disorders, lung diseases, pseudohyponatremia, neurotoxicity, thromboembolic events, arthritis). Severe anaphylactoid reactions after the IVIg infusion are uncommon. They might occur in IgA-deficient patients in which macromolecular complexes with anti-IgA antibodies of the recipient are formed (17).

### Intravenous anti-D (IV anti-D)

The mechanism of action is unknown; however, it is believed that anti-D coats the red blood cells of Rh-positive patients and either blocks FcyR on phagocytic cells, or modulate the immune system resulting in an increase in the PC (10). A single dose of 50-75 mg/kg is recommended (5). The prerequisites for anti-D treatment in ITP are that the patient should be Rh (D) positive, with a hemoglobin level > 10 g/dL. Patient should not have undergone splenectomy and coexisting hemolytic anemia should be ruled out. A response rate is approximately 70%. The effect of therapy lasts > 21 days in 50% of the responders (18). Only one product of anti-D is approved for ITP and it is only available in USA (8). Most patients exhibit a mild hemolysis (decrease in Hb concentration of 0.5 to 2 g/dL over the 3 to 7 days). Anti -D therapy carries black box warning that requires observation of the patients for 8 hours after administration, due to risk of intravascular hemolysis and disseminated intravascular coagulation (19).

# The second line treatment

# Medical treatment

### TPO-RA

The most commonly used TPO-RAs are eltrombopag and romiplostim. Eltrombopag is applied orally at the initial dose of 25 or 50 mg/day. If the favorable effect is not reached, dose could be increased up to a maximum of 75 mg/day (5). Certain interactions with the food are noted and for that reason it should be administered 2 hours before, or 4 hours after products containing polyvalent cations. The EXTEND (Eltrombopag extended using) study has shown that nearly 70% of patients achieved a continuous PC of  $\geq 30 \times 10^9$ /L, for more than 25 weeks (20). Similarly, a sustained platelet response for 9 out of 12 weeks was achieved by 68% of splenectomised and 80% of nonsplenectomised patients given romiplostim (21). Romiplostim is applied initially at the dose of 1 mcg/kg weekly subcutaneously. If the response fails to occur, dose could be increased up to 10 mcg/kg per week (5). Romiplostim and eltrombopag bind to the thrombopoietin (TPO) receptor, inducing conformational change in the TPO receptor, alongside the activation in subsequent signal pathways. The final results are increased MK progenitor proliferation and increased platelet production. While romiplostim binds directly and competitively at the TPO binding site,

eltrombopag binds at a trans-membrane site. There are also differences in the activation of other signaling pathways in MK. Furthermore, romiplostim mostly stimulates mature precursors, while eltrombopag appears to stimulate MK precursor cells and MK differentiation (22). Therefore, switching to the second TPO-RA, if the favorable response is not achieved with the first one, should be taken into consideration. Switching proved to be effective in almost 60 % of cases (23). On the other hand, avatrombopag is representative of newer generation of TPO-RAs. It is similar to eltrombopag in binding to the TPO-receptor in the transmembrane domain, being available orally and in its efficacy. However, no interactions with food were recorded (24). The TPO-RAs are still developing.

So far, following AEs are recorded in patients treated with TPO-RAs: headaches, joint and muscle pain, stomach complaints, bone marrow fibrosis, and thromboembolic events. Fluctuating PC and neutralizing antibody development are the AEs mostly associated with romiplostim. On the other hand, patients treated with eltrombopag are in risk of treatment-related cataract, transaminitis and skin toxicity (itching, redness, maculopapular exanthema). Furthermore, rebound thrombocytopenia occurs after abrupt cessation of treatment (8, 22). Termination of TPO-RA treatment is recommended after the favorable response is attained for 6 months continuously. In order to avoid rebound thrombocytopenia, it is advised to gradually lower the dose of TPO-RA before its definite cessation (27).

### Rituximab

Rituximab is a second line treatment option with the achievement of a PC >  $50x10^9$ /L in 62.5% of adults. However, sustained response is rare among those patients (28). Depletion of B-cells is marked as a major mechanism of action of rituximab (29). The recommended dose is  $375 \text{ mg/m}^2$ /week i.v. for 4 weeks. The low dose rituximab regiments were tested (100 mg/m<sup>2</sup>/week i.v. for 4 weeks) with similar efficacy (30). Younger women (< 40 years old) have the higher probability of achieving long term response (31). The AEs related to rituximab are: infusion-related AEs (weakness, nausea, fever, chills, headaches), anaphylactic reaction (rare), increased risk of infections and progressive multifocal leukoencephalopathy (rare). Before the introduction of the rituximab viral hepatitis should be excluded (8).

### Fostamatinib

Fostamatinib is a spleen tyrosine kinase (Syk) inhibitor which has been used for treatment of chronic ITP in adults who have been unresponsive to previous treatment modalities. Syk has the significant role in cell cycle, immune regulation and cytoskeletal rearrangements during phagocytosis. Hence, Syk inhibition would lead to the inhibition of phagocytosis of antibody coated platelets. Doubleblind, randomized trials showed that 18% of chronic ITP patients, who were unresponsive to prior ITP treatments, achieved a stable response after fostamatinib treatment. Initial dose used in this study was  $2 \ge 100 \text{ mg/day}$ , with a dose increase to  $2 \ge 150 \text{ mg}$  if the low PC persisted at week 4. The AEs recorded in this study were: diarrhea, hypertension, nausea, and transaminitis (32).

# Other medical treatment options

Azathioprine is an antimetabolite with the efficacy in ITP treatment of 51 to 64%. It is suppressor of B and T lymphocytes. The recommended dose is 1 - 3 mg/kg daily. Median time to response is 2 - 3 months and it lasts for approximately 3 - 84 months (33). Most common AEs are: elevated transaminase levels and leukopenia (34).

Cyclophosphamide is immunosuppressant whose efficacy in refractory ITP patients is around 55 %, and the response takes an average of 3 months (35). The most severe AEs described are: hemorrhagic cystitis, leukopenia and risk of secondary malignancies (33).

Cyclosporin A is an effective T cell inhibitor (inhibition of activation of CD4+ lymphocytes and IL2 production). In a small series of adult refractory ITP patients, complete remission was achieved by 41% patients. However, potential AEs outweigh therapeutical benefit. Most common AEs are: fatigue, hypertension, gingival hyperplasia, hypertrichosis, impaired kidney function, dyspepsia and paresthesias (36).

Mycophenolate mofetil (MMF) is one more drug in the ITP treatment targeting T-cells. Response to MMF in refractory ITP was seen in 40% of patients. The most common AEs are headache, abdominal pain, diarrhea, nausea, hypertension and hematological toxicity (38).

Danazol is traditionally used in treatment of thrombocytopenia of different etiology. In ITP it is usually applied in dose of 400 to 800 mg daily. It has shown its effectiveness in more than a half of patients with ITP which lasts for  $\geq$  3 months. Time to response varied between 2 and 3 months. Its most common AEs are: amenorrhea, acne, masculinization, liver function tests abnormalities, weight gain, headaches, or intracranial hypertension (39). For that reason, it should not be given to women in reproductive period (8).

Dapsone used in dose of 75 - 100 mg daily has been effective in > 50% of ITP patients. Time to response is between 1 and 2 months. Following AEs were described: hemolysis with/without anemia, methemoglobinemia, nausea, vomiting, headache (39). Moreover, in Mediterranean's a deficiency or defect of glucose-6-phosphate dehydrogenase must be excluded before initiating dapsone (8).

Vinca-alkaloids, vincristine and vinblastine, are used in dose of 2 and 10 mg IV, respectively. Maximal cumulative dose is established due to potential AEs; for vincristine it is 6 mg and for vinblastine 30 mg (5). Vincaalkaloids act through inhibition of phagocytosis. Median time to response is 9 days after the first dose. The overall response rate is 75%. Almost half of patients treated with vincristine expressed some of the AEs (peripheral neuropathy, abdominal cramps, alopecia) (40).

### Splenectomy

For decades, splenectomy has been the standard therapy for ITP patients unresponsive to corticosteroids. The role of the spleen in platelet pathogenesis is multiple. On the one hand, it presents the place where anti-platelet antibodies are synthetized and on the other it is the site where platelets are destroyed in the majority of patients (4). Normal PC after splenectomy was achieved in more than 60% of patients, while PC > 50 x  $10^9$ /L was attained in > 80% of ITP patients. Relapse rate after splenectomy is estimated at 15% with a median follow-up of 33 months (range, 3 - 153 months), and it increases with the duration of follow-up. Complications were noted in 12.9% patients treated with laparotomy, and in 9.6 % patients treated with laparoscopic splenectomy (41). Complications associated with splenectomy can be categorized as: perioperative/ short-term (postoperative bleeding, infections, perioperative thromboembolism, death (around 1%)) and longterm (venous and arterial thromboembolism, infections, pulmonary arterial hypertension) (42). It should be underscored that splenectomised patients are at greater risk of these complications for life. Bacteria with polysaccharide capsule (e.g. Haemophilus influenzae, Neisseria meningitidis, Streptococcus pneumoniae) are the most frequent pathogens that cause infections among splenectomised patients. For the reason, vaccination against these species is recommended a couple of weeks before splenectomy, or as soon as possible after emergency splenectomy (43). In order to prevent late-onset infections, annual influenza vaccine is required as well. Since the splenectomy associated complications are relatively frequent, and novel drugs are more available, it is performed less frequent nowadays. However, splenectomy is still a treatment of choice for those willing to live actively without frequent check-ups and drugs intake, as well as for those with ITP which is unresponsive to medical therapy (42). Moreover, splenectomy should be avoided within the first 12 months after ITP diagnosis to allow for spontaneous or therapy-induced remissions (5).

# Supportive treatment

Bleeding caused by ITP could be managed with antifibrinolytics. E-aminocaproic acid and tranexamic acid showed success in bleeding control (44, 45). In order to reduce gynecological bleeding hormonal contraception and hormonal substitutive treatments could be used. However, the risk of thrombosis should be considered, especially in splenectomised patients and patients taking TPO-RA (46).

Platelet transfusions may be helpful in cases of life-threatening bleeding, especially intracranial hemorrhage (5).

| Treatment<br>modality | International consensus<br>report (5)   | American Society of<br>Hematology (14)   | JWG of DGHO, ÖGHO, SGH,<br>GPOH, and DGTI (8)   |
|-----------------------|---|--|---|
| Corticosteroids       | -Prednisolone<br>(1 mg/kg; max. dose 80 mg);<br>-Dexamethasone<br>(40 mg/day; 4 days)<br>-Methylprednisolone<br>(high-dose; emergency)                                    | -Prednisolone<br>(0.5 - 2 mg/kg);<br>-Dexamethasone<br>(40 mg/day; 4 days)   | -Prednisolone<br>(1 - 2 mg/kg)<br>-Dexamethasone<br>(40 mg/day; 4 days)<br>-Methylprednisolone (125 - 1000<br>mg i.v; 1 - 5 days)     |
| IVIg                  | -1 g/kg/day (1 or 2 days)<br>-0.4 g/kg/day (5 days)*  | -not addressed   | -0.4 – 1 g/kg/day<br>-emergency treatment   |
| IV anti-D             | -50 - 70 μg once (USA)*   | -not addressed   | -not approved in EU<br>-emergency treatment   |
| TPO-RA                | -eltrombopag<br>(max. dose 75 mg/day)<br>-romiplostim<br>(1 - 10 μg/kg/week)<br>-avatrombopag<br>(20 - 40 mg/day)<br>-high response rate<br>(irrespective of splenectomy) | -eltrombopag<br>(max. dose 75 mg/day)<br>-romiplostim<br>(1 - 10 μg/kg/week)<br>-avatrombopag<br>(research priority)<br>-TPO-RA over rituximab | -eltrombopag<br>(max. dose 75 mg/day)<br>-romiplostim<br>(1 - 10 μg/kg/week)<br>-avatrombopag<br>(not addressed)                      |
| Splenectomy           | -not until 12 to 24 months<br>from diagnosis<br>-high response rate<br>-high risk of complications  | -not until 12 months from<br>diagnosis<br>-patients wishing to achieve a<br>durable response and to avoid<br>long-term medication              | -not until 12 months from<br>diagnosis<br>-patients with severe bleeding<br>(WHO III, IV) who are<br>irresponsive to other treatments |
| Rituximab             | -375 mg/m² (4 doses)<br>-response rate of 60%   | -rituximab over splenectomy<br>-TPO-RAs over rituximab<br>-patients wishing to avoid<br>surgery and long-term<br>medications                   | -375 mg/m²/week (4 weeks)<br>-after failure of steroids and TPO-<br>RA<br>-early (after first infusion) and late<br>responders        |
| Fostamatinib          | -2*100 mg/day (could be<br>increased to 2*150 mg/day)<br>-response rate of 43%  | -research priority   | -not addressed  |

#### Table 1. Updated recommendation for ITP management

\*Patients with higher tendency of bleeding, corticoresistant patients, or those in need of surgery, or with contraindications to corticosteroid therapy (insulin-dependent/uncontrolled diabetes, psychiatric disorder).

First line treatment

Second line treatment

Third line treatment

# Conclusion

Despite the constant development of novel ITP treatment options, it is still not possible to establish precise treatment algorithm suitable for all patients. The main reason for this is because there is usually no strong evidence supporting the recommendations. However, everyone agrees that AEs should be avoided as much as possible.

Besides, many of the specific drugs (i.e. TPO-RAs, fostamatinib) considered in the guidelines are unavailable in certain countries, at least not for a routine use. Hence, other drugs must not be overseen in treatment algorithms. Moreover, studies regarding those medications should be encouraged. However, the clinical practice should be beyond every guideline with the aim of choosing the best treatment option for every patient individually.

Lastly, it should be also noted that there are still some patients who remain unresponsive to the existing therapy. Consequently, further research is needed in order to establish the new treatment modalities.

#### Literature

- 1. Rodeghiero F, Stasi R, Gernsheimer T, Michel M, Provan D, Arnold DM, et al. Standardization of terminology, definitions and outcome criteria in immune thrombocytopenic purpura of adults and children: report from an international working group. Blood. 2009;113(11):2386-93.
- 2. Terrell DR, Beebe LA, Vesely SK, Neas BR, Segal JB, George JN. The incidence of immune thrombocytopenic purpura in children and adults: A critical review of published reports. Am J Hematol. 2010;85(3):174-80.
- 3. Cooper N, Bussel J. The pathogenesis of immune thrombocytopaenic purpura. Br J Haematol. 2006;133(4):364-74.
- Audia S, Mahévas M, Samson M, Godeau B, Bonnotte B. Pathogenesis of immune thrombocytopenia. Autoimmun Rev. 2017;16(6):620-32.
- Provan D, Arnold DM, Bussel JB, Chong BH, Cooper N, Gernsheimer T, et al. Updated international consensus report on the investigation and management of primary immune thrombocytopenia. Blood Adv. 2019;3(22):3780-817.
- 6. Piel-Julian ML, Mahévas M, Germain J, Languille L, Comont T, Lapeyre-Mestre M, et al. Risk factors for bleeding, including platelet count threshold, in newly diagnosed immune thrombocytopenia adults. J Thromb Haemost. 2018;16(9):1830-42.
- Khellaf M, Michel M, Schaeffer A, Bierling P, Godeau B. Assessment of a therapeutic strategy for adults with severe autoimmune thrombocytopenic purpura based on a bleeding score rather than platelet count. Haematologica. 2005;90(6):829-32.
- 8. Matzdorff A, Meyer O, Ostermann H, Kiefel V, Eberl W, Kühne T, et al. Immune Thrombocytopenia Current Diagnostics and Therapy: Recommendations of a Joint Working Group of DGHO, ÖGHO, SGH, GPOH, and DGTI. Oncol Res Treat. 2018;41 Suppl 5:1-30.
- 9. Kitchens CS. Amelioration of endothelial abnormalities by prednisone in experimental thrombocytopenia in the rabbit. J Clin Invest. 1977;60(5):1129-34.
- 10. Cooper N. State of the art how I manage immune thrombocytopenia. Br J Haematol. 2017;177(1):39-54.
- 11. Mithoowani S, Gregory-Miller K, Goy J, Miller MC, Wang G, Noroozi N, et al. High-dose dexamethasone compared with prednisone for previously untreated primary immune thrombocytopenia: a systematic review and meta-analysis. Lancet Haematol. 2016;3(10):489-96.

- Essilini A, Comont T, Germain J, Brun N, Dingremont C, Castel B, et al. Pretreatment with standard-dose intravenous methylprednisolone does not improve outcomes in newly diagnosed immune thrombocytopenia (ITP). Eur J Haematol. 2018;100(5):412-18.
- 13. Godeau B, Chevret S, Varet B, Lefrere F, Zini MF, Bassompierre F, et al. Intravenous immunoglobulin or high-dose methylprednisolone, with or without oral prednisone, for adults with untreated severe autoimmune thrombocytopenic purpura: a randomised, multicentre trial. Lancet. 2002;359(9300):23-9.
- 14. Neunert C, Terrell DR, Arnold DM, Buchanan G, Cines DB, Cooper N, et al. American Society of Hematology 2019 guidelines for immune thrombocytopenia. Blood Adv. 2019;3(23):3829-66.
- Rice JB, White AG, Scarpati LM, Wan G, Nelson WW. Longterm Systemic Corticosteroid Exposure: A Systematic Literature Review. Clin Ther. 2017;39(11):2216-29.
- Bierling P, Godeau B. Intravenous immunoglobulin for autoimmune thrombocytopenic purpura. Hum Immunol. 2005;66(4):387-94.
- Orbach H, Katz U, Sherer Y, Shoenfeld Y. Intravenous immunoglobulin: adverse effects and safe administration. Clin Rev Allergy Immunol. 2005;29(3):173-84.
- Scaradavou A, Woo B, Woloski BM, Cunningham-Rundles S, Ettineger LJ, Aledort LM, et al. Intravenous anti-D treatment of immune thrombocytopenic purpura: experience in 272 patients. Blood. 1997;89(8):2689-700.
- Despotovic JM, Lambert MP, Herman JH, Gernsheimer TB, McCrae KR, Tarantino MD, et al. RhIG for the treatment of immune thrombocytopenia: consensus and controversy (CME). Transfusion. 2012;52(5):1126-27.
- Wong RSM, Saleh MN, Khelif A, Salama A, Portella MSO, Burgess P, et al. Safety and efficacy of long-term treatment of chronic/persistent ITP with eltrombopag: final results of the EXTEND study. Blood. 2017;130 (23):2527–36.
- 21. Cines DB, Wasser J, Rodeghiero F, Chong BH, Steurer M, Provan D, et al. Safety and efficacy of romiplostim in splenectomized and nonsplenectomized patients with primary immune thrombocytopenia. Haematologica. 2017;102(8):1342-51.
- 22. Ghanima W, Cooper N, Rodeghiero F, Godeau B, Bussel JB. Thrombopoietin receptor agonists: ten years later. Haematologica. 2019;104(6):1112-23.
- 23. González-Porras JR, Godeau B, Carpenedo M. Switching thrombopoietin receptor agonist treatments in patients with primary immune thrombocytopenia. Ther Adv Hematol. 2019;10:2040620719837906.
- 24. Bussel, J.B. Avatrombopag. Br J Haematol. 2018;183(3): 342-43.
- 25. Xie C, Zhao H, Bao X, Fu H, Lou L. Pharmacological characterization of hetrombopag, a novel orally active human thrombopoietin receptor agonist. J Cell Mol Med. 2018;22(11):5367-77.
- 26. Shirley M, McCafferty EH, Blair HA. Lusutrombopag: A Review in Thrombocytopenia in Patients with Chronic Liver Disease Prior to a Scheduled Procedure. Drugs. 2019;79(15):1689-95.
- 27. Zaja F, Carpenedo M, Baratè C, Borchiellini A, Chiurazzi F, Finazzi G, et al. Tapering and discontinuation of thrombopoietin receptor agonists in immune thrombocytopenia: Real-world recommendations. Blood Rev. 2020;41:100647.
- 28. Chugh S, Darvish-Kazem S, Lim W, Crowther MA, Ghanima W, Wang G, et al. Rituximab plus standard of care for treatment of primary immune thrombocytopenia: a systematic review and meta-analysis. Lancet Haematol. 2015;2(2):75-81.
- 29. Stasi R, Stipa E, Forte V, Meo P, Amadori S. Variable patterns of response to rituximab treatment in adults with chronic idiopathic thrombocytopenic purpura. Blood. 2002;99(10):3872-73.
- 30. Li Y, Shi Y, He Z, Chen Q, Liu Z, Yu L, et al. The efficacy and safety of low-dose rituximab in immune thrombocytopenia: a systematic review and meta-analysis. Platelets. 2019;30(6):690-97.
- 31. Marangon M, Vianelli N, Palandri F, Mazzucconi MG, Santoro C, Barcellini W, et al. Rituximab in immune thrombocytopenia: gender, age, and response as predictors of long-term response. Eur J Haematol. 2017;98(4):371-77.

- 32. Bussel J, Arnold DM, Grossbard E, Mayer J, Trelinski J, Homenda W, et al. Fostamatinib for the treatment of adult persistent and chronic immune thrombocytopenia: Results of two phase 3, randomized, placebo-controlled trials. Am J Hematol. 2018;93(7):921-30.
- Lambert MP. Immunomodulatory Second-Line Therapies for Immune Thrombocytopenia. Hamostaseologie. 2019;39(3):266-71.
- 34. Chang H, Tang TC, Hung YS, Li PL, Kuo MC, Wu JH, et al. Immune thrombocytopenia: Effectiveness of frontline steroids and comparison of azathioprine, splenectomy, and rituximab as second-line treatment. Eur J Haematol. 2018;101(4):549-55.
- Verlin M, Laros RK Jr, Penner JA. Treatment of refractory thrombocytopenic purpura with cyclophosphamine. Am J Hematol. 1976;1(1):97-104.
- Emilia G, Morselli M, Luppi M, Longo G, Marasca R, Gandini G, et al. Long-term salvage therapy with cyclosporin A in refractory idiopathic thrombocytopenic purpura. Blood. 2002;99(4):1482-85.
- 37. Mohammadpour F, Kargar M, Hadjibabaie M. The Role of Hydroxychloroquine as a Steroid-sparing Agent in the Treatment of Immune Thrombocytopenia: A Review of the Literature. J Res Pharm Pract. 2018;7(1):4-12.
- Provan D, Moss AJ, Newland AC, Bussel JB. Efficacy of mycophenolate mofetil as single-agent therapy for refractory immune thrombocytopenic purpura. Am J Hematol. 2006;81(1):19-25.
- 39. Weber E, Reynaud Q, Fort R, Durupt S, Cathebras P, Durieu I, et al. Immunomodulatory treatments for persistent and chronic immune thrombocytopenic purpura: A PRISMA-compliant systematic review and meta-analysis of 28 studies. Medicine (Baltimore). 2017;96(37):e7534.

- 40. Park YH, Yi HG, Lee MH, Kim CS, Lim JH. Clinical efficacy and tolerability of vincristine in splenectomized patients with refractory or relapsed immune thrombocytopenia: a retrospective single-center study. Int J Hematol. 2016;103(2):180-88.
- 41. Kojouri K, Vesely SK, Terrell DR, George JN. Splenectomy for adult patients with idiopathic thrombocytopenic purpura: a systematic review to assess long-term platelet count responses, prediction of response, and surgical complications. Blood. 2004;104(9):2623-34.
- Chaturvedi S, Arnold DM, McCrae KR. Splenectomy for immune thrombocytopenia: down but not out. Blood. 2018;131(11):1172-82.
- 43. Rodeghiero F. A critical appraisal of the evidence for the role of splenectomy in adults and children with ITP. Br J Haematol. 2018;181(2):183-95.
- Bartholomew JR, Salgia R, Bell WR. Control of Bleeding in Patients With Immune and Nonimmune Thrombocytopenia With Aminocaproic Acid. Arch Intern Med. 1989;149(9):1959–61.
- 45. Mayer B, Salama A. Successful treatment of bleeding with tranexamic acid in a series of 12 patients with immune thrombocytopenia. Vox Sang. 2017;112(8):767-72.
- 46. Rodeghiero F, Marranconi E. Management of immune thrombocytopenia in women: current standards and special considerations. Expert Rev Hematol. 2020;13(2):175-85.